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The following sample(s) was/were submilted and identified by the client as:

SGS Job No.

Sample Description
Color

Characteristic

Styte / Item No.

Date of Production
Manufacturer

Buyer

Country of Origin
Country of Destination
Sample Receiving Date
Final Confirmed Date
Testing Period

Test Reguested

Test Results

Signed for and on behalf of
SGS VienamLTD

. SGS

VNHL2006(

"GANG TAY Y TE NHAN TAO KHONG BOT NITRILE"
“TRANG"

“CAO SU NHAN TAQO"

"GANG TAY Y TE NHAN TAO KHONG BOT NITRILE"
03/2020

CONG TY CP VRG KHAI HOAN

VléfNAM

ITALIA

JUNE 04, 2020

JUNE 04, 2020

JUNE 04, 2020 TO JULY 10, 2020

SELECTED TEST(S) AS REQUESTED BY APPLICANT

PLEASE REFER TO NEXT PAGE(S)

Ung Thanh Van
Hardline Lab Manager

Ths documont 15 issued by the Company subject to &5 General Condsions of Servce prinlod overleal, avaiable on maues! o accessibie af
L2 and. for electrom: formal documents, subyect to Terms and Condilions for Electronic Documents at » |

Anenton is drawn 1o the kmidatons of habity, indemnifcaton and furistheson issues defined theren. Any hoider of This document 15 agased hal Isrmanon COMANS heroon reliac!s the
Company's findings af the tme of its infervention only and within the imits of Cliont's insrucoons. & any. The Company’s sale resgonsibility is fo its Chent and mis document Goes nol
exanerale partes o a lransaction from exemcsng il hew nights and cbigations under the iransaction docurments. This document cannat be reproduced excep! in full without pnod wrtten
acproval of the Company. Any unauthonzed ateraton, forgery or [3iEiCalon of 1he Confer 0 aPOEIrance of 1Hs document is Lniawius and affenders may be prosecuted to the fulles! exient

of the law

Uniass omenyise stated the resulls shown in ifxs tes! report refer only 1o the sampliefs) tested and such samplejs) are retaned for 80 days only.
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Test result:

Sample Description:

No. Component | Material Color

1 “GANG TAY Y TE NHAN TAO KHONG BOT NITRILE” | “CAQ SU NHAN TAQ" WHITE

BS EN 455-1:2000 Medical gloves for single use — Part 1: Requirements and testing for freedom
from holes

_Number of testsample | : [ 200 Pieces

Sample size : 18

Number of non-conforming gloves | : | 4 Pieces

Clause  Testltems Result
5 Watertightness test for detection of holes ---
54 Referee testing Pass (See note 1)
- Sample quantity: 200pcs, AQL:1.5, Ac:7. Re:8, Found:4.
' Note |:| 1 | Thesample selecting amount for this clause is deviated to 200 pcs as assessed by
. SGS.

BS EN 455-2:2015 Medical gloves for single use — Part 2: Requirements and testing for physical
properties

. Number of test sample : | 26 Pieces
| Type . | Examination/procedure gloves: b)
_Size : | Examination/procedure gloves: $
Clause Test items Result
4 Dimensions
42 Length Pass (See result 1)
4.3 Width Pass (See result 1)
5 Strength
5.2 Force at break Pass (See result 2)
h.83 Force at break after challenge testing Fail (See result 2)
7 Labelling Fail (See note 1 & See BS EN 455-3

Clause 4.6)

__Note [:] 1 |Date of manufacture: 04.2020

This document s ssued by the Company subject 10 s Generaf Congitions of Servce prinied overieal. avaiasle on request or accessbie al_
{ ; i and. for electranc farmat documents, sutyect fo Terms and Conditions for Elecirons DOCUments @i wers w1 o T H

Altertion 15 drawn o the dmiatons of habidy, indemmfication and jurisdiction ssues defined theren. Any holder of ifs document is advised that informaton contamed horoon reliects the
Company's fingings al the teme of ds intervention anly and witfun the imis of Client’s instructions, if any. The Company's sole responsibifly is 1o its Client and Ivs document doss nol
exuneraie parnes fo a lransacton from exercing aff their nghts and obigations under the lransaction docutnents. This document cannal be reproduced except in full, withoul prior written
approval of the Compary. Any unauthorized afteration, forpery or falsification of he content or appearance of this doctment is uriawtu! and offenders may be prosecuted o the fulios! exten!

of the iaw.
Unless otherwise slaled (e resuils shown i Ifis (es? report refer only 10 ihe samplers) lested and such sampie(s) are retained lor 80 days only.

5G5S Viemam L Cifien: 188 Nguyen Thi Mah Kha St Distriet 3, Mo Chi Minh Oy, Vietnam 1 (84-28) 3935 1920 f {84 28) 3935 1921 s -
Lab Lot 21, 19.5A 5t industrial Graus 1l Tan Binh 12 Tan Phu Dsinct, HOMC. SR Vietnam t (84-28) 3816 0999 { :84-28) 3816 0935
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Result 1: Dimensions

Size S
No. Length (mm) § Width (mm)
1 248 84
NN NS 244 INETINNE L I
3 244 85
4 246 85 R PN
5 247 83
6 243 84
7 242 83
8 242 83
u 9 ! . .. , 82
10 | 243 83
11 247 83
12 245 84
13 250 _ 85
Standard requirement ) 2240 ol 80410
Median value 244 83
Result 2: Strength
Size: S
Force at break (N)
Before aging After aging L
5 No. / No. " '
1 54 1 5.2 o
| 2 5.9 2 5.7
; 3 6.2 3 ; 6.1
4 6.8 4 5.9
] 6.4 5 | 4.9
7z 5.3 7 4.8
8 6.2 8 | 5.4
9 6.7 9 6.3
10 6.7 10 6.5
11 4.8 11 4.1
12 59 12 _ 5.3
13 6.6 13 i 6.2
Standard requirement 26.0 Standard requirement | 26.0
Median value 6.2 Median value ; 5.7
This document s ssued by the Company subyect 1o its Geneeal Conditions of Servce printed overieal available on request or accessble at ' weh s

LHENLE Gip and, for efectronic formal documents, subyec! fo Terms and Conditions for Electrone Documents al s wans sos coman Te - Gendioess T 2w Do sago

Allention is drawn o the Simdatons of kabilty, indemeficaton and jnsdicton ssues delined therem. Any hoider of s document 15 advsed thal information conlamed Nevean refiecls the

Company’s findings ai the Bme of its infervention only and within the imits of Chents instructions, # any. The Company's sole responsibilly is 1o #5 Client and this documen? does not

exanerale parties I 3 iransacton Irom exercising & iNeir nghts and obiigatians unter he Iransachon documents. This document cannot be reproduced except in fall, withau! prioe writen

m of the Company, Any unauthonzed alieraton, forgery or Laisifieation of the content or appedrance of s docurnent is unlzwld and cifenders may be proseculed 1o e fules! extent
W

Unless otherwise staled the results shomn i this lest report refer onfy i the sampies) tested and such sample(s) are retained for 90 days only
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BS EN 455-3:2015 Medical gloves for single use — Part 3: Requirements and testing for biological
evaluation

. Number of test sample : | 5 Pieces
. Finishes of gloves : | Powdered-free gloves other than surgeon's gloves
 Size 15 |
Clause  Testltems
4.4 Powder-free gloves Pass (See note 1)
4.5 Proteins, leachable See resuit 1
4.6 Labelling Fail (See note 2)

1 | Test according to EN ISO 21171:2006, the average mass of powder per glove is
_____ ' 0.88mg. (Requirement: £2mg per powder-free glove)
| -The “Keep away from sunlight” “Batch code™ and “Use-by date” symbols don't satisfy
2 | the requirements of the standard.

l | | -The dates format don't satisfy the requirements of the standard.

{
|
Note £l
|

Result 1: Proteins, leachable

Test ltem Test Result
Determination of aqueous extractable protein (pg/g) 372
Remark 1 ug/g = microgram per gram.

2  Detection limit of aqueous extractable protein is 10 pg/g

Remark

1. The declaration of conformily is only based on the actual value of laboratory activity, measurement uncertainty
of the results not take into account.

2. Labelling assessment was based on the information provided by the customer, excluding the verification of the

authenticity of the content. SGS is not responsible for verifying the accuracy of the information provided by
customers.

Remark:  This / these test(s) was / were performed by SGS China Lab.

This document = ssued by the Company subject to ds Genera! Conditions of Service pinied overleal, avalable on request o accessible al_
i 1 and. for electronic formal documents, subject to Terms and Condibens kot Electront Documents at oy wsn <4 TR SrTE-ahe Lond T4 £
Altention is drawn fo the imitations of fabilly. indemnification and wnsdiction ssues defined therem. Any holder of tfhs decument is advised that informanon contamed fiereon refiects the
Campany’s kindings al the time of is inferventon onfy and within the limis of Chent’s instructions, if any. The Company’s sole resporsbilty is to #s Clent and I'vs document does nol
exonerale parties 1o 3 ransacton from exercising all their rights and obligalions under the trangachon documents. Thia document canmol be reproguced excepl mn full, withou! priee wrillen
mﬁl of the Company. Any unauthonzed alteration, forgery or falsification of the cortent or appearance of ths document /s uriawiul and offenders may be prosecuted 10 e fuiest exten!
L

Unless cthermse slated the resulls shown i this test report refer onfy 10 the sample{s) lested and such sampio(s) are relaned for 80 days only.
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PHOTO OF SUB”H’TED SAMPLE FOR TESTING

FAILURE PICTURES
LABELLING

\@m f

Protect Your Life
{7 e cotour
Siorw i 8 27y, coal pace

REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY

*** End of Report *™*
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